ASSEMBLY
MANUAL

ORIGINAL PRUSA MINI+ KIT

RESEARCH

by JOSEF PRUSA

ORIGINAL INSTRUCTIONS



Table of Contents

0 N 130 Yo 11 4 o Yo PR 5
Step 1- All the required tools are iNnCluded ... e 6
Step 2 - Universal wrench - desSCription .vceccerscercrsscreeere s s sessessssesesassessesessesanas 6
Step 3 - Tools required for lubricating bearings . eeecerceecersererrerre s s e 6
Y= I A 1= o T=Y £ [N = 7
Step 5 - Use labels fOr refEreNCe ... sas s ssessne s essssnssanesnsenns 7
StEP 6 - SPAre DAQ oo —————————————— 8
Step 7 - View high resolution iMages ... sss e ssssssssessssesesassssssssas 8
Step 8 - We are here for YoU! ..t st s 9
Step 9 - Important: Electronics prote@Ction ...ccccervcrrsrrerersereses s s s ses e saesessesnsas 9
Step 10 - Pro tip: inserting the NULS ..ttt 10
Step 11 - Pro tip: inserting the SQUAre NULS ....ccicccrvcrcsrscrr e saeens 1
Step 12 - REWAId YOUISEIT .ireeercerererseres st re e s rss e s sas e sse e s e sas e ssesas e sassessesas e saesassenassesaenes 1
Step 13 - How to successfully finish the assembly ... 12

2. YZ - axisS @SSEMDIY ...t 14
Step 1- Tools necessary for this Chapter ... 15
Step 2 - Y-carriage: parts preparation ..ccecccccecessessssssssssssssssssse s s sssssssssssssses 15
Step 3 - Y-carriage: parts preparation (lubricating) ....ccceoeeveeervrssrserrre s 15
Step 4 - Lubricating the DEANING s s s e s s s s s s s s e s e e s e s see e s saesannnnas 16
Step 5 - Lubricating the Dearing ...t e 16
Step 6 - Correct bearing orientation .. 17
Step 7 - Installing bearings on the Y-Carriage ....cnrvnscsnsesssssssssessessesessessssessesens 17
Step 8 - Heatbed spacers: parts preparation ......cccceeecreeeereerreeee e sese s sse s s ssesaes 18
Step 9 - Installing the heatbed SPACEIS ... s 18
Step 10 - Y-axis front: parts preparation ....cccccrcrcsrnesnsessesessesssessesessessesessessssesaes 19
Step 11 - Comparison Of @XIrUSIONS .. ere s s s s s e s s e s e e s 19
Step 12 - Mounting the Y-plate-front .. 20
Step 13 - Mounting the MINI-Y-plate-front ....cvecvcerrrererereressereserseressessesessessesessesans 20
Step 14 - Y-belt-idler: parts preparation ... 20
Step 15 - Preparing MINI-Y-Delt-idIer ... scrererseres e se s e s ses e e saesessesassenaens 21
Step 16 - Preparing MINI-Y-Delt-idler ettt sse s e 21
Step 17 - Mounting the MINI-Y-belt-idIer ...t 22
Step 18 - Y-axis smooth rods: parts preparation ......ecececceeeeeeeee———————ns 22
Step 19 - Assembling the Y-Carriage ... sesssssssessessssessesessssasaes 23
Step 20 - Mounting the Y-Carriage ...uccrerrsssnsestsssssssesesesssssesesssssssessssssssssssssssssssssas 23
Step 21 - Y-axis rear: parts preparation .. 24
Step 22 - Y-axis MOtor @SSEMDIY ...t ses s se s e ssnes s sesasanns 24
YT IZ2CIEN\Y, [T aku TaTo [ d a V=T (e 0 Vo) o (RN 25
Step 24 - Mounting the MINI-Y-rear-plate .....cccvcererierrscrnsersesessessesessessssessesessessssesseses 25
Step 25 - Anti-vibration pads: parts preparation ........cceccccrsre————————— 26
Step 26 - Anti-vibration pads installation ... ——— 26
N AT =V d 3N oY o= 27
Step 28 - Y-axis belt QUIdANCE e re s e s s s e s e s e s e s e s e s e se s e s e s e s e ssnennas 27
Step 29 - Aligning the Y-axis Delt ettt 28
YT RCTO IR o o Y=Y L (=Y o131 11T [ 28
Step 31 - Y-axis assembly: reward yourself! ... 29
Step 32 - MINI-Z-bottom: parts preparation .....ccccceceeceeecerserser e s s e sseeeas 30
Step 33 - Assembling the MINI-Z-bottom ... e 31
Step 34 - Assembling the MINI-Z-bottom ....cceiecrvrerrrcee e 31
Step 35 - Buddy board: parts preparation ........ccccecceeeeereeesesesesesesesse s s ssesseenes 32
Step 36 - Mounting the Buddy board ... e s 32
Step 37 - LCD cable: parts preparation .....ccccccccesvecssessesseessesssesssessessssssssssssssssssssssssssens 33
Step 38 - Connecting the LCD cable ..ttt 33
Step 39 - LCD cable QUIdANCE ..t sessesssseses s sassesssssssssssssssssssassssssssanes 34

Step 40 - Z-axis: parts Preparation ....ccccccccceersssrssssssssssssssssssssssssssssssesssssessesseenes 34



Step 41 - Assembling the Z-aXiS ... ssssessesessesssssssessssssasaes 35

Step 42 - AsSEMDBIING the Z-aXIS ..cviveeirerserirerieserirssese et s sas s sesas 35
Step 43 - Assembling the Z-aXiS ..rvrrrcrrrrr e e s s e s s nan 36
Step 44 - Connecting the Y and Z-aXiS ...urrrrrrsrrersernsessesessessssessessssessssessessssesssssssssssens 36
Step 45 - Joining the Y and Z-axis together ...t 37
Step 46 - Joining the Y and Z-axis together .. nnrscsnscrs s sesessesnnas 37
Step 47 - Aligning the YZ-axis assembBIY ...vccrriccenvnicnnnseseresesese s sessesesesssseenns 38
Step 48 - Securing the YZ-axis assemMbIY ..ccviccvirnrnenrssrrssse s s sessesneses 38
Step 49 - Guiding the Y-axis Motor Cable ....ccnnnccerreeeseese e 39
Step 50 - Y-axis motor cable gUIdaNnCe ... s s 39
Step 51 - Z-top: parts preparation ... sesenses 40
Step 52 - Assembling the MINI=Z-t0P .ccvcrcrcrerrercerrerrer e s s e enes 40
Step 53 - Assembling the MINI=Z-10P .ot se s s 41
Step 54 - Z-axis smooth rods: parts preparation ......cccccceccersssesrsesssssesessesesessenenas 41
Step 55 - Mounting the Z-axis SMO0th rods .....ccvcrererrrrrrer s e eae s saeenens 42
Step 56 - Installing the Z-axis bearings ...cvrcervcrsserscrrse s s ses s ssessssesaeses 42
Step 57 - Mounting the MINI-Z-top assembly .o 43
Step 58 - Mounting the MINI-Z-top assembBIY ... 43
Step 59 - Plastic cover: parts preparation .....ccccecveesrsesssessesessessssessesessessssessessssesseas 44
Step 60 - Securing the MINI-Z-top assembBly ..oeeeeeeeeeeeee s 44
Step 61 - YZ-axis assembly: reward yourselfl ... e 45
Step 62 - YZ-axis i fiNISNEA! st e s ne e nens 45
3. X-axis & Extruder assembly ... 46
Step 1- Tools necessary for this Chapter .. e saeas 47
Step 2 - Z-carriage: parts preparation ...ccccccecereeseesesessesesessessessesse s s ssessessessesseens 47
Step 3 - Assembling the Z-Carriage ..vccrrrsesnserescsseses e sessessssessesessessesessessssssssnns 47
Step 4 - Assembling the Z-Carfiage ...rercrcrereeeceeeeece e sese s e s e s sessessessessesessesenns 48
Step 5 - X-end: parts preparation .. s 48
Step 6 - X-end: parts preparation (Iubricating) ...ceccevveervrserrrerr e reneeas 49
Step 7 - Lubricating the bearings e rcersere s st s s s s s s e see e saesne e snenneens 49
Step 8 - Lubricating the bearings e e s 50
Step 9 - Marking the DEANINGS e r s s s s s s e s s s e s e s s e e e s e s snenens 50
Step 10 - Assembling the X-eNd ... s e nas 51
Step 11 - Assembling the X-eNd ..t se s snn e nnens 51
Step 12 - AssSembling the X-XiS ..icirrrrrrrrrrrirrerrersersersesssssesssssssssssssssessssssesessessesssssssseens 52
Step 13 - Checking the smooth rods: X-eNd ....cceircnnnceinreseresesese s sesesns 52
Step 14 - X-carriage: parts Preparation ...ccccccccccccrscesersessersessessessessessessessessessesssssessnsees 53
Step 15 - Assembling the X-Carriage ..rrrcennsesesessesessesesessessssesssssssessssssssssssssasaes 53
Step 16 - Mounting the X-Carfiage ....crceeceeererreeresesesesssssessesessssessssssssessesssssessnsses 54
Step 17 - X-axis motor: parts preparation ......cccccoccscsee————— 54
Step 18 - Assembling the X-axis MOtOr ...ciccrircerrnsesnerseses s seas 55
Step 19 - Mounting the X-axiS MOTOr ..wcccvcrcrrrrrrer s e s e ree e saessese s e s e se s s e s e s e sessenns 55
Step 20 - X-axis belt UIdANCE ...ttt re s sns s se s e nas 56
Step 21 - X-axis belt gUIdANCE et s e e eneens 56
Step 22 - X-axis assembly: reward yourself! ... 56
Step 23 - Z-carriage: parts Preparation ... 57
Step 24 - Preparing the Z-Carriage ..cececrsrsessessessessessessessessesssssssssssssssssssssssssssssssns 57
Step 25 - MouNting the X-aXiS ..cuirerrsrserernsesessssesesssssesessssnsssesssssssssssssessssssssassssssssssssssnns 58
Step 26 - MouNting the X-aXiS .iwcrrrcrrrrerrerreereersesaesseraesessessesssssesessessssessessessessesssssessasaes 58
Step 27 - Plastic cover: parts preparation ....cccccrsssnsesssesssessessssessessssesssessssssaes 59
Step 28 - Guiding the X-axis Motor Cable .. 59
Step 29 - Connecting the X-axiS MOtOr .. s sessesseses 60
Step 30 - X-axis belt tENSIONING ccvrecerirrrertrr et 60
Step 31 - Securing the X-8Nd . rcrersirrerrertr st rae e saesse s s e s e s e e s s s e s 61
Step 32 - Extruder motor: parts preparation ....cccccrscerssssssesessesssessesessessesesssessaes 61
Step 33 - Assembling the EXtruder Motor et 62
Step 34 - Extruder-front: parts preparation ... 62
Step 35 - Assembling the EXtruder-front ... sesessnaes 63
Step 36 - Extruder-rear: parts preparation ......ucccceeeerssersessessessesssssssssssssssssssssessesseens 63



Step 37 - Assembling the EXtruder-rear ... sessessssssssssssesaes 63

Step 38 - Extruder-idler: parts preparation ......cccccccrcerserssessesessessssessessssesesessesasaes 64
Step 39 - Assembling the EXtruder-idler et 64
Step 40 - Extruder assembly: parts preparation ......ccccrccnsnsesssensssess s 65
Step 41 - Assembling the EXTrUdEr v s s s s nenens 65
Step 42 - Assembling the EXIrUder ..t sns s 66
Step 43 - Assembling the EXtrUEr ...t se s e sesss e sesasanns 66
Step 44 - Mounting the MINI-EXtruder-idler ... ececeecercerrer s e 67
Step 45 - Inserting the PTFE tUDE .ot s es 67
Step 46 - Inspection-door: parts preparation ........ccccceeeeeereressessessessersessessessessessesaes 68
Step 47 - Mounting the EXTIUEr et s e se s se s s e s 68
Step 48 - Mounting the EXtrUAEr et ree s e s s e s e s se s s e s e seeseens 69
Step 49 - Extruder assembly: reward yourself! ... 69
Step 50 - X-axis is fINISHEA! et sas s se s e s enas 70
4. Print head & Heatbed assembly ... 71
Step 1- Tools necessary for this Chapter ... 72
Step 2 - Hotend & Print fan: parts preparation ....ccccecevceessessesessesessesesessessssessesenss 72
Step 3 - Mounting the hoteNd et n 72
Step 4 - Mounting the print fan .. 73
Step 5 - Hotend fan: parts preparation ... 73
Step 6 - Assembling the hotend fan ... —— 73
Step 7 - Minda-holder: parts preparation .....cccccceccereresssrse s 74
Step 8 - Assembling the Minda-holder ... 74
Step 9 - Mounting the MINI-Minda-holder ... e 74
Step 10 - SuperPINDA sensor: parts preparation ......cccccccccecrsersersersessersessessessessessessesses 75
Step 11 - Installing the SUPErPINDA SENSOI ....uicercerertrcererere s s sessesas e ssssessesessens 75
Step 12 - Fan-spacer-clip: parts preparation ......cccccceeeeeeeeseee——e—————" 76
Step 13 - Guiding the hotend cables ... ————— 76
Step 14 - Guiding the hotend CabIes ... s 77
Step 15 - Guiding the hotend CabIES e nnens 77
Step 16 - PTFE tube - parts preparation .....ciccrnssnsesessessesesssssssessessssessssessssssaes 78
Step 17 - Mounting the PTFE tUDE ettt see s e s s nnenns 78
Step 18 - Print head: reward yourselfl ... es e 79
Step 19 - Heatbed: parts preparation .....crcrcnirsncnsessessesseseesses s ses e ssssssssessessesas 79
Step 20 - Heatbed: parts preparation ... sessesessesnes 80
Step 21 - Assembling the heathed ... 80

Step 22 - Guiding the heatbed cables ... 81

Step 23 - Covering the heatbed Cables ... e 81
Step 24 - Covering the heatbed cables ... 82
Step 25 - Covering the heatbed cables ... 82
Step 26 - Mounting the heatbed assemMbly ....cerrcecrrrcr e 83
Step 27 - Heatbed: reward yourselfl ... s s s e e s 83
Step 28 - Printhead and Heatbed are finished! ... 84
5. LCD assembly & EI€CEIONICS ...t ens 85
Step 1- Tools necessary for this Chapter ..vcvcrcrrrer e 86
Step 2 - LCD assembly: parts preparation .....cccccccrnccrseessssesessssssessessssessssessssssseens 86
Step 3 - MoUNtiNG the LCD v e s s s s e s s e e e s e s e se s e s e e s e e nnenens 86
Step 4 - Connecting the LCD st es s sss e s se s s s s sns s ssesens 87
Step 5 - LCD cable qUIdanCe ...ttt sse e se s e s s e s snnas 87
Step 6 - LCD assembly: reward yourself! ... sessessssessens 88
Step 7 - Power switch: parts preparation ....cccccccccsrsesrsesssessesessesssessessssesesessesasaes 88
Step 8 - Mounting the powWer SWItCh ...t e 88
Step 9 - Connecting the POWer SWItCh ... e 89
Step 10 - Filament sensor: parts preparation (0ptional) ....cccvcvvcrrerrrcsrsersesserseessenns 89
Step 11 - Filament sensor: parts preparation (optional) ....ccrecrcrcmcrsesnccsesessesessennes 90
Step 12 - Filament sensor assembling (0ptional) .crcevcerrcreerrse e 90
Step 13 - Filament sensor assembling (0ptional) .eceeeeeeeeeccere s 91
Step 14 - Filament sensor assembling (0ptional) ...ccccvccercreecerccrs s 91

Step 15 - Filament sensor assembling (0ptioNal) ..eeeeeeeeeeeee e 92



Step 16 - Filament sensor installation (0ptional) ....ciccvcrrcriernsne e 92

Step 17 - Connecting the filament sensor (optional) ....ccevceeereercerrcerr e 93
Step 18 - Connecting the eleCtroNiCs ...rrrrcrrr s 93
Step 19 - Connecting the eleCtroNiCS ...rrrccrrrrr st nes s 94
Step 20 - Covering the electronics: parts preparation .......ccccecceceecercercersersersersessessennens 94
Step 21 - Covering the leCtroNICS s s se s snas 94
Step 22 - Gluing the SilVer [abel ... 95
Step 23 - Electronics: reward yoUrSelf! ...t 95
Step 24 - LCD assembly & Electronics are finished! ......ericennssesennseecnsseeesesees 96
6. Spool holder assemDbIy ... asa e 97
Step 1- Tools necessary for this Chapter ..vcecrcrcrrr e 98
Step 2 - Spool holder: parts Preparation .....ccccrccrcrsesrress s sesesessessssessesessesasaes 98
Step 3 - Spool holder: parts preparation .....ccccccecceeereresesesessesessessesse s ssessessessesses 98
Step 4 - Assembling the spool holder base(s) ...ccvcrvrrrrscrrsns s 99
Step 5 - Adding the spool holder railS et 99
Step 6 - Adjusting the spool holder Width ... 100
Step 7 - Attaching anti-slip PA0S ..ceccreervrserrrerrrerre s res e reses s s e ssssessesessessssessessssesas 100
Step 8 - Spool holder assembly: reward yourself! ... evrcrircrrrsrrerer e 101
Step 9 - Spool holder is assembled! ... ————— 101
7. Preflight Check ...ttt ea e aen 102
Step 1- SuperPINDA sensor height adjustment ......cccecvcecrcrcercer s seeeas 103
Step 2 - Finalising the assembly et nneas 103
Step 3 - Connecting the POWET SUPPIY  crercrerrcirrerrcrrcrrer s s s e e saesnesae s s e s e s saennees 103
Y (=] oI A T o F= K41 5T 104
Step 5 - Printable 3D MOdEIS s r e e 104
Step 6 - Prusa knowledge base ...t enns 104
Step 7 - It works! Reward yourself. ..t 105
Step 8 - JOIN PrusaPrinters! ettt sae e s e s s s s s 105



1. Introduction

help.prusa3d.com/g203948

Scan the QR code to
display the latest
version of this
chapter.

Original Prusa MINI+ kit assembly 5


https://help.prusa3d.com/g203948

1. Introduction

STEP 1All the required tools are included

\J

| );)
T0O 15mm 20mm 25mm 3.0mm ( \

® Thekitincludes:
@ The bag with tools is included in the YZ & X-AXIS box. Please prepare it now.
® Allen keys including one TORX key
Needle-nose pliers (1x)

@® Universal wrench (1x)
@ No soldering is required.
@ No wire crimping is required.

STEP 2 Universal wrench - description

1. @® The universal wrench is designed for
@) tightening all these fasteners used on
5. @L‘@ 2 the MINI+ printer:

@® 1. Brassnut
® 2.M3nN nyloc nut

® 3.Brassnut
® 4.Nozzle
e ¥ ® 5. Heatbed spacer

6 Original Prusa MINI+ kit assembly



1. Introduction

STEP 3 Tools required for lubricating bearings

@ In some chapters there are instructions
for lubricating the bearings before

using them.
@® Forthese instructions, the kit
includes:
E PRUSA ® Prusa lubricant applicator (1x)
e @ Prusalubricant (1x)

STEP 4 Labels guide

@® All the boxes and bags including parts
for the build are labelled.

© Each bag (or box) label describes in
which chapter you will need it.

PRINT HEAD, HB, ELE

O b == i
e

—= perles 7% Pl )

| 9o = R
S S e m:

Original Prusa MINI+ kit assembly



1. Introduction

STEP 5 Use labels for reference

PRUSA CHEATSHEET V.08
B —— scale 1
- - - s

o B s = - @
il e Y
o = “ 8
2 §=
=

@® Most of the labels are scaled 1:1 and can be used to identify the part :-)

® For the most common screws, nuts and PTFE tubes, you can also use the enclosed letter,
which contains Prusa Cheatsheet on the other side.

@ You can help.prusa3d.com/cheatsheet from our site. Print it at 100 %, don't rescale it,
otherwise, it won't work.

STEP 6 Spare hag

@® Every type of fastener is included in a
separate special bag.

@ If you lose a screw during assembly,
use one from this bag.

SPARE

[

I w‘
Ak

P

i\V i

8 Original Prusa MINI+ kit assembly


https://www.prusa3d.com/downloads/others/PrusaCheatsheet_EN.pdf

1. Introduction

STEP 7 View high resolution images

@ When you browse the guide on
help.prusa3d.com, you can view the
original images in high resolution for
clarity.

]
AR

@® Just hover your cursor over the image
and click the Magnifier button ("View
original") in the top left corner.

STEP 8 We are here for you!

' INOW IS UITIE 10 Ui TIEXT Criapter &
Printhead & Heatbed assembly

i shopprusadd.com e mnaas .

ORIGINAL PRUSA 13 MIK3 is OUT! AND IT'S BLO(

|SA We ship ide! _ =
S B tow-in gy QT
M i U anaa e | AL PR

O CEE—

3D PRINTERS ~ FILAMENT 3D PRINTERPARTS ~ FORUM  COMPANYPAGE  SUPPORT  BLOG

" SPECIAL
FILAMENTS

Add comment
B I & &

It wasn't that difficult.

m NFW ARRIVAL S

@® Lostin the instructions, missing screw or cracked printed part? Let us know!
@® You can contact us using following channels:

® Using comments under each step.

@® Using our 24/7 live chat at shop.prusa3d.com

@® Writing an email to info@prusa3d.com

Original Prusa MINI+ kit assembly 9


https://help.prusa3d.com
https://shop.prusa3d.com/en
mailto:info@prusa3d.com

1. Introduction

STEP 9 Importfant: Electronics profection

& WARNING: Make sure to protect the electronics against electrostatic discharge (ESD).
Always unpack the electronics right before you need them!

@® Here are some tips to prevent damage to the electronics:

10

Keep the electronics inside the ESD bag right until you are asked to install them.

Always touch the sides of the board while manipulating with it. Avoid touching the
chips, capacitors and other parts of the electronics.

Before you touch the electronics use any conductive (steel) structure nearby to
neutralize any electro-static energy.

Be extra cautious in rooms with carpets, which are a source of electrostatic energy.

Clothes made of wool and certain synthetic fabrics can easily gather static electricity.
It is safer to wear cotton clothing.

Original Prusa MINI+ kit assembly



1. Introduction

STEP 10 Pro fip: inserting the nufs

@® 3D printed parts are very precise, however, there still might be an occasional lack of
uniformity in the printed part and same goes for the size of the nut.

@® Therefore it might happen, that the nut won't fit in easily or might be falling out. Let's see,

how to fix it:

@® Nutwon'tfitin: use a screw with a thread along its entire length (typically: M3x10,
M3x18) and screw it from the opposite side of the opening. While tightening the
screw, the nut will be pulled in. Remove the screw afterwards.

@® Nut keeps falling out: Use a piece of tape to fix the nut temporarily in place, as soon
as you insert the screw in, you can remove the tape. Using glue isn't recommended as
it can partly reach into the thread and you won't be able to tighten the screw properly.

@® Whenever you need to fit the nut that doesn't fit properly, we recommend using "screw
pulling technique”. You will be reminded with Joe's avatar ;)

@ Parts in the pictures are used as an example.

STEP 11 Pro fip: inserting the square nuts

& Always check the correct position of the M3nS nuts in the printed parts immediately
after insertion. Improperly inserted nuts will not allow proper assembly of parts.

@® Make sure the nut is inserted all the way in. Use the following methods:
@® Use a2.0mm Allen key for easier insertion into the hole.
® Check the hole alignment by using a 2.0mm Allen key.
Check visually if the hole in the nut is aligned with the hole in the printed part.

Original Prusa MINI+ kit assembly

1l



1. Introduction

STEP 12 Reward yourself

12

Building the MINI+ printer is a
challenge unlike any other and you
should reward yourself for every
milestone you reach. That is why a bag
of Haribo Bears is included!

The biggest issue from the previous
builds (MK3S+, SL1) which we had to
address was inadequate bear
consumption. Many of you didn't have
enough bears for all chapters, some
even ate them all before they started!

After completing each chapter or
challenging section of the chapter, you
will be prompted to replenish energy
for the following steps.

Don't eat all the bears before you
start or at once! Not following
instructions will have serious
consequences, we are currently
assembling Prusa Haribo tactical
squad for this matter.

Hide the Haribo for now! From our
experience, an unattended bag with
sweets tends to suddenly disappear.
We are still investigating this
phenomenon.

All information provided in this step is
based on a long-term very serious
research study ;)

Original Prusa MINI+ kit assembly



1. Introduction

STEP 13 How to successfully finish the assembly

Step16 X-carriage assembly

w &

Step3 Placing the Z-screw covers

/\ For the following nut insertion USE A
SCREW. THAT'S AN ORDER!!! Seriously,
use a screw to pull the nuts in, both have
t0 be properly seated in the X-carriage.

& Take both M3n nuts and using pliers (or
screw) push them in the X-carriage, then
using a screw from the other side, pull
them all the way in.

pom

Don't forget to remove the screw.

Take all four M3nS nuts and insert them
in. Ensure correct alignment using the
Allen key. —

L]
/

07—

—
4

d |
°N

[ {

[ [

@ From now on, keep in mind the nuts are
inside, avoid rotating the X-carriage
“downwards", or the nuts might fall out.

® For the following steps, please
prepare:

o Z-axis motor (2x)

(@ Note each Z-axis motor has different
cable length. The shorter ane must be on
the left side, longer on the right side.

e Z-screw-cover (2x)

Remove the trapezoidal nuts from the
motors. DON'T THROW them away, you
will need them!

® Screw the Z-screw covers onto both

leadscrews.

fully to the
ht! The motar must

=

It's easy on this step to overlook the addition of the Z screw covers. The names are a bit generic. It would
help if the screw covers were orange instead of black (or just not black) so they stand out in the pictures and

can be seen as distinct from the trapezoidal nuts.

david.l.cantrell

& To successfully finish the assembly please complete each of the following:

©® Always read all the instructions at the current step first. This will help you to
understand, what you need to do. Don't cut or trim unless you are told to!!!

@® Don'tfollow pictures only! It is not enough, the written instructions are as brief as they

can be. Read them.

@® Readthe comments from the other users. They are a great source of ideas. We read
them too and based on your feedback improve the manual and the entire assembly.

@® Use areasonable force. The printed parts are tough, but not unbreakable. If it doesn't fit,
check your approach twice.

Eat the gummy bears as instructed! Disobedience won't be tolerated :D

@® Mostimportant: Enjoy the build, have fun. Cooperate with your kids, friends or partners.
However, we take no responsibility for possible fights ;)

@® Ready for more? Let's move to the next chapter: 2. YZ - axis assembly

Original Prusa MINI+ kit assembly

13



2. YZ - axis assembly

help.prusa3d.com/g196824

Scan the QR code to
display the latest
version of this
chapter.

14 Original Prusa MINI+ kit assembly


https://help.prusa3d.com/g196824

2.YZ - axis assembly

STEP 1Tools necessary for this chapter

\J

=

]J/‘] (»\ -

T0 15mm 20mm 25mm 0mm

For this chapter please prepare:
2.0mm Allen key
2.5mm Allen key

3.0mm Allen key
Needle-nose pliers

@® Universal wrench

STEP 2 Y-carriage: parts preparation

@ All the printed parts and fasteners
needed for this chapter are included in
the box: YZ & X-axis

@® For the following steps, please
prepare:

® Y-carriage (1x)

M3nN nyloc nut (6x)
® M3x10r screw (6x)
® Bearing clip (3x)

@® Linear bearing LM8UU (3x) included in
the Rods package

@ The list continues in the next step...

Original Prusa MINI+ kit assembly 15



2.YZ - axis assembly

STEP 3 Y-carriage: parts preparation (lubricafing)

PRUSA

B

For the following steps, please prepare:
Prusa lubricant applicator (1x)
Prusa lubricant (1x)

Several paper towels to wipe oil and grease from the bearing surface.

e e oe

Each bearing must be lubricated before mounting on the printer. Follow these
instructions carefully.

STEP 4 Lubricating the bearing

@ Use any piece of fabric as a pad to protect your working surface from grease.

& Make sure the bearing is clean inside.

@® Wipe the preservative oil off the bearing surface with a paper towel.

It is necessary to lubricate all 4 rows of balls inside the bearing.

Open the lubricant and pierce the hole in the tube with the tip in the cap.

Screw the tube into the applicator.

Carefully slide the entire bearing onto the applicator.

16 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 5 Lubricating the bearing

AN

.
.
o

®

Turn the tube and applicator clockwise until you feel a slight resistance. This means that
the holes in the applicator are aligned with the ball rows.

Gently press the tube to push the lubricant into the ball rows of the bearing.

Look at the front of the bearing. When the applicator pushes the lubricant out (around the
black gasket), stop pressing the tube. Hold the bearing with the other hand during the
lubricating.

The grease must be spread evenly over all four ball rows inside the bearing. There must
not be too much grease, or too little. Take a closer look at the last picture.

Wipe off excess grease on the outside of the bearing with a paper towel.
Use this procedure for all three bearings.
Do not remove the applicator from the tube. Keep it prepared for the next chapter.

The bearings may leave excess grease on the smooth rods after their installation. Wipe
off any residue with a paper towel.

STEP 6 Correct bearing orientation

©
AN

The correct orientation: When placing bearings onto the Y-carriage, make sure that they
are oriented as shown in both pictures. The tracks (rows of balls) have to be on the sides.

The incorrect orientation: Avoid placing the bearing like in the last picture! This
orientation with a single row of balls in the center of the hole will later increase the wear
of the smooth rod, possibly creating a groove in it.

Original Prusa MINI+ kit assembly 17



2.YZ - axis assembly

STEP 7 Installing bearings on the Y-carriage

@® Insert linear bearing in the center of the cutout. It doesn't matter which side. The top side
and bottom side are the same.

©® Place the bearing clip over the bearing.

Insert two M3x10r screws into the holes in the bearing clip.

® Using your fingers, hold the heads of both screws and turn the Y-carriage. Place the nyloc
nuts on both screws.

Tighten both nuts by using the 2 mm Allen key and the universal wrench.

Repeat these steps for the remaining two linear bearings.

STEP 8 Heathed spacers: parts preparation

@® For the following steps, please prepare:
Heatbed spacer (9x)

@® M3x8 screw (9x)

MINI-Y-belt-holder (1x)

® M3x12 screw (2x)

18 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 9 Installing the heatbed spacers

@® Insert the M3x8 screw from the bottom of the Y-carriage (the side with bearings).

Screw the heatbed spacer onto the screw from the top side of the Y-carriage and tighten
it with the universal wrench and 2.5mm Allen key. Tighten it firmly, but gently!

® Use this procedure for all 9 heatbed spacers.

Place the MINI-Y-belt-holder on the bottom side of the Y-carriage.
@® Orient the holder so that the side with the teeth faces the side with one bearing!!!
Double-check the MINI-Y-belt holder orientation!!!

@® Secure it with two M3x12 screws. There is no need of a nut on the opposite side. There
are threads in the Y-carriage.

STEP 10 Y-axis front: parts preparation

@® For the following steps, please
prepare:

® MINI-Y-plate-front (1x) with Original
Prusa MINI logo on the front

® M5x20r (4x)

Original Prusa MINI+ kit assembly 19



2.YZ - axis assembly

STEP 11 Comparison of extrusions

@® Take all the extrusions and compare
their lengths.

@® You will need two shorter (262 mm)
extrusions for the Y-axis assembly.

STEP 12 Mounting the Y-plafe-front

Place the short extrusion to the left "inner” side of the MINI-Y-plate-front. See the
protrusion on the plastic part. Do not place the extrusion directly on the protrusion on the
left. There must be a gap. See the picture.

® Slide the extrusion onto the plastic part so that the protrusion fits in the extrusion.

@® Secure both parts with two M5x20r screws. When tightening the M5x20r screws, push
on the extrusion from above.

STEP 13 Mounting the MINI-Y-plafe-front

® Place the short extrusion to the right "inner" side of the MINI-Y-plate-front. See the
protrusion on the plastic part.

Slide the extrusion onto the plastic part so that the protrusion fits in the extrusion.

® Secure both parts with two M5x20r screws. When tightening the M5x20r screws, push
on the extrusion from above.

20 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 14 Y-belt-idler: parts preparation

@® For the following steps, please
prepare:

@® MINI-Y-idler (1x)
P ® Pulley 623 2Z (1x)
/ ; M3nN nyloc nut (1x)
9 \ ® M3nS nut (2x)
@ @® M3x20 screw (3x)
@ M
“ g

STEP 15 Preparing MINI-Y-belt-idler

® Take the MINI-Y-belt-idler and insert the M3nS nut from one side.
Turn the idler 180° and insert the M3nS nut from the other side.

® Insert the M3nN nut into the hexagonal hole on the side. Push the nut as far down as
possible.

& Always make sure that all M3nS nuts are inserted all the way down into the holes.

Original Prusa MINI+ kit assembly 21



2.YZ - axis assembly

STEP 16 Preparing MINI-Y-belt-idler

Insert the pulley in the MINI-Y-belt-idler. The orientation of the pulley doesn't matter.

® Secure the bearing with the M3x20 screw. Don't fully tighten the screw.

® Place your finger on the bearing and ensure it can rotate freely. If needed, adjust the
screw.

STEP 17 Mounting the MINI-Y-belt-idler

Place the MINI-Y-belt-idler on the MINI-Y-plate-front. See the orientation of the part
according to the picture.

Secure the MINI-Y-belt-idler with two M3x20 screws.

Do not tighten the screws at this time. Leave a gap of 1-2 mm between the MINI-Y-belt-
idler and the MINI-Y-plate-front.

22 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 18 Y-axis smooth rods: parts preparation

Y. iy

y
i

@® For the following steps, please prepare:
@® Smooth rods (2x)

@ There are two sizes of the smooth rods. Prepare two rods with the smaller diameter
(8 mm) now. Smooth rods with a larger diameter (10 mm) will be used later.

@® MS3nE nut (3x)

STEP 19 Assembling the Y-carriage

& NOW, PLEASE BE VERY CAREFUL!
Gently insert the rod straight into the
bearings. Do not apply too much force
and do not tilt the rod!

® If you can't slide the smooth rod easily,
check to make sure that the two
bearings are aligned properly.

@ In case you manage to push out balls
from the bearings, please count them.
One or two balls are ok, if there are
more of them, please consider ordering
new bearings.

@ The bearings may leave excess grease
on the smooth rods after their
installation. Wipe off any residue with
a paper towel.

Original Prusa MINI+ kit assembly 23



2.YZ - axis assembly

STEP 20 Mounfing the Y-carriage

Place the Y-carriage on the extrusions. The side with one bearing must face to the left.

Gently slide the smooth rods into the holes in the MINI-Y-plate-front. Start with the left
rod, then the right one.

Insert two M3nE into the side groove of the extrusion.
Insert one M3nE nut into the upper groove of the extrusion.

Before proceeding to the next step, make sure you have inserted all three M3nE nuts.
Later insertion is difficult.

@ Don't forget to wipe off the residue of the grease on the smooth rods with a paper towel.

STEP 21 Y-axis rear: parfs preparation

24

For the following steps, please prepare:
MINI-Y-plate-rear (1x)

M5x20r screw (4x)

Y-axis motor (1x)

M3x12 screw (3x)

Pulley T16-2GT (1x)

Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 22 Y-0xis mofor assembly

® There is a flat part on the motor shaft, rotate it similarly to the first picture. See the
direction of the arrows.

Place the pulley T16-2GT on the Y-motor shaft as shown in the picture.

Don't press the pulley against the motor. Leave a two-millimeter gap between both parts.
Use the universal wrench to set the gap.

® One of the screws must be facing directly against the pad (flat part) on the shaft. Slightly
tighten the first screw.

Turn the shaft and slightly tighten the second screw.

& Ensure you have the correct orientation of the pulley on the shaft. It can be placed both
ways, but only one is correct.

STEP 23 Mounting the Y-motor

Place the Y-axis motor to the holder on
the MINI-Y-plate-rear part.

® Make sure the cable from the motor is
oriented in the same way as in the
picture.

@® Secure the Y-axis motor with three
M3x12 screws.

Original Prusa MINI+ kit assembly 25



2.YZ - axis assembly

STEP 24 Mounting the MINI-Y-rear-plate

& Once again, make sure that all three M3nE nuts are placed in the extrusion.

@® Place the MINI-Y-plate-rear on the smooth rods.
@® Push the MINI-Y-plate-rear all the way onto both extrusions.

Secure both parts with two M5x20r screws. When tightening the M5x20r screws, push
on the extrusion from above.

To prevent damage to the Y-axis motor cable during the assembly, place the cable into
the extrusion.

STEP 25 Anfi-vibration pads: parts preparation

@® For the following steps, please
prepare:

® Anti-vibration foam pad set (1x)

26 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 26 Anfi-vibration pads installafion

/
1] \

Gently push four pads out of the block.

®

@ Keep the other two pads for later.

@® Peel the protective film from all four pads.
®

Rotate the Y-axis so that the Y-carriage is facing down and glue four pads on the
aluminium extrusions, like in the picture. Pay careful attention to the correct orientation.

@ It is recommended to place the Y-carriage on a piece of fabric. Heatbed spacers can
scratch your workbench.

& Do not glue any of these four pads on the plastic front and rear plate!

STEP 27 Y-axis belf parts

@® For the following steps, please
prepare:

© Y-axis belt 2GT 496 mm (1x)

Original Prusa MINI+ kit assembly 27



2.YZ - axis assembly

STEP 28 Y-axis belt guidance

Insert one end of the belt into the lower groove of the MINI-Y-belt-holder. Make sure the
belt teeth are facing up.

Guide the belt around the MINI-Y-belt-idler pulley.

Guide the belt around the Y-axis motor pulley.

Insert the second end of the belt into the upper groove of the MINI-Y-belt-holder.

® Secure both ends of the belts by squeezing them into the groove with the 1.5mm Allen
key.

STEP 29 Aligning the Y-axis belt

@® Make sure the belt is placed in the
"axis" of the printer. Both top and
bottom part of the belt should be
parallel (above each other).

® To adjust the belt position, release
screws on the pulley, and with slight
movements, proceed until you reach
the best position.

@® Tighten both screws on the pulley.

@ If the belt doesn't line up, check that
the pulley is in the same orientation as
seen in the picture.

28 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 30 Y-belt tensioning

Move the Y-carriage all the way from you.

Using a finger on your left hand push the belt down. Some force should be needed for
bending the belt, BUT don't try to overstretch the belt as you might damage the printer.

You can change the tension in the belt by adjusting the two screws on the MINI-Y-plate-
front:

® Tighten the screw, bring the MINI-Y-belt-idler closer and thus increase the overall
tension.

@® Release the screw, parts will move apart, the overall tension will decrease.

Use the technique described below to test if the belt is properly stretched.

Use pliers to hold the Y-axis motor shaft.

Move the Y-carriage with your hand towards the Y-axis motor. Don't use excessive force.

If the belt is stretched properly, you should feel a resistance and the Y-carriage won't
move at all. If the belt is too loose, it will deform (create a "wave") and jump over the teeth
on the pulley.

Original Prusa MINI+ kit assembly 29



2.YZ - axis assembly

STEP 31Y-axis assembly: reward yourself!

30

@® You just finished the Y-axis assembly.

AN

®

It wasn't that hard, was it? Now is the
time to reward yourself and replenish
your energy for the next steps. Please,
follow these instructions:

Carefully and quietly open the bag
with the Haribo sweets. High level
of noise might attract nearby
predators!

Each row of the bears is intended
for a specific chapter or is split into
specific parts of the chapter. The
number of the bears is sorted
according to the difficulty of the
chapter. But don't worry ;).

Spread the bears in the six rows
according to the picture. Start
from the top.

If you are missing some bears, do
not hesitate and immediately visit
the nearest candy store and buy
the missing amount ;).

Keep the correct number of the
bears in separate rows. That is
cruciall!

Eat the first part of the first row.

Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 32 MINI-Z-hottom: parts preparation

For the following steps, please prepare:

®
@ Fasteners needed for the following steps are in the Y & Z-axis package. Please, prepare
this bag.

MINI-Z-bottom (1x)

M3n nut (4x)

M3nS nut (8x)
Anti-vibration foam pad (1x)

The remaining foam pad is a spare.

STEP 33 Assembling the MINI-Z-boffom

@® Look inside the MINI-Z-bottom, locate two holes and insert two M3nS nuts. Use the
1.5mm Allen key to push the nuts fully inside.

@® Insert one M3nS nut into the hole on the side.
® Insert one M3nS nut from the front side of the part.

& Always make sure that all M3nS nuts are inserted all the way down into the holes.

Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 34 Assembling the MINI-Z-boftom

® Insert two M3nS nuts from the top side of the MINI-z-bottom.
@ Turn the part upside down and insert two M3nS nuts.

@® Insert four M3n nuts. Make sure they are flush (aligned) with the surface of the printed
part. Do not press too much on the bottom of the plastic part, it may crack.

® Glue the anti-vibration pad in the recess shape of the pad.

STEP 35 Buddy board: parts preparation

@® For the following steps, please prepare:

& WARNING: Make sure to protect the electronics against electrostatic discharge (ESD).
Always unpack the electronics right before you need them!

@® Buddy board (1x) Keep the silver label for later!

& New kit units are shipped with the silver label already affixed to the longest
aluminium extrusion.

@ Note that the anti-static bag will be opened upon arrival. Each board is taken out and
tested before shipping.

©® M3x8 screw (4x)

32 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 36 Mounting the Buddy board

& WARNING: Make sure to protect the electronics against electrostatic discharge (ESD).
Always unpack the electronics right before you need them!

@® Grab the Buddy board on the sides and insert the board into the MINI-Z-bottom.
©® Make sure the LAN and power connectors are properly seated in the holes.
® Secure the board with four M3x8 screws. Do not tighten too much! You can crack the

Buddy board.

@ You can insert the screws with the needle-nose pliers. But be careful, avoid

scratching the printed circuit board or bend the capacitors. You can fatally damage
the Buddy board.

STEP 37 LCD cable: parts preparation

@® For the following steps, please
prepare:

©® LCD cable (1x)

(D The cable is included with the LCD
in the HARIBO & LCD box.

%/ & The LCD cable is not symmetrical.
Carefully read the instructions for the

‘,ﬁ/ \ correct connection.

Original Prusa MINI+ kit assembly 33



2.YZ - axis assembly

STEP 38 Connecting the LCD cable

©® Take the LCD cable and push it through the hole in the MINI-Z-bottom.
® Make sure the "tooth" on the connector is facing up.
® Make sure the cable fold in the connector is facing up.
Connect the LCD connector to the board. Mind the orientation of the connector, there is a
notch on one side (see the orange circle).
STEP 39 LCD cable guidance

34

WARNING: From now on proceed carefully while moving the XZ-axis. The LCD cable is
facing down and might get damaged.

In order to protect the cable, please follow the instructions below. Also, don't try any other
orientation, because it will complicate the assembly.

Wrap the LCD cable around the box. Don't stretch the cable.
Fold the second end of the cable inside the MINI-Z-bottom.

Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 40 Z-axis: parts preparation

-

/ 7 T

For the following steps, please prepare:
Extrusion 289 mm (1x)

Z plate bottom (1x)

M5x20r screw (2x)

M3x12 screw (2x)

M3x20 screw (3x)

M3x40 screw (1x)

STEP 41 Assembling the Z-axis

® Place the Z plate bottom part on the
front of the extrusion like in the
picture.

@® Secure it with two M5x20r screws.
@ If you have the silver label already

it to the same side, as in the picture.

Original Prusa MINI+ kit assembly

affixed to the extrusion from us, orient

35



2.YZ - axis assembly

STEP 42 Assembling the Z-axis

® There is a screw head on the underside of the Z plate bottom which must be properly
seated in the round groove in the MINI-Z-bottom. Follow these instructions for the correct
installation:

Place the extrusion assembly on the MINI-Z-bottom like in the picture and slightly tilt
the extrusion. Move the inclined extrusion to the edge of the plastic part (see the
yellow circle).

@® Straighten the extrusion to 90 °.

STEP 43 Assembling the Z-axis

Make sure there is no large gap between the Z plate bottom and the plastic part.

Secure the Z plate bottom with two M3x20 screws.
Insert one M3x12 screw in the Z plate and tighten it.
Insert the M3x40 screw into the hole in the MINI-Z-bottom.

® Using the 2.5mm Allen key insert the screw through the entire part so that a tip of the
screw is visible on the other side.

36 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 44 Connecting the Y and Z-axis

® Move the Y-carriage all the way to the left.
® Place the right M3nE nut approximately in the middle of the extrusion length.

Align the Y-axis and Z-axis so that the protruding M3x40 screw points exactly at the hole
in the M3nE nut in the extrusion. Join both parts together. DON'T tighten the screw fully
yet!

STEP 45 Joining the Y and Z-axis fogether

® Take the second M3nE nut from the left and move it all the way to the right, use the Allen

key and gently push it in. There is a notch inside, which will align it properly for the
second screw.

® Use the M3x20 screw and again tighten it just slightly, but ensure you have reached the
nut. DON'T tighten the screw fully yet!

Original Prusa MINI+ kit assembly 37



2.YZ - axis assembly

STEP 46 Joining the Y and Z-axis together

@® Take the M3nE nut in the upper groove of the extrusion and slide it under the steel plate.
©® Make sure the hole in the nut matches the hole in the plate. Use the Allen key to align it.

® Fix both parts together using the M3x12 screw, tighten it slightly. DON'T tighten the
screw fully yet!

STEP 47 Aligning the YZ-axis assembly

& In this step you will move the entire Z-axis, avoid pushing (grinding) it against the
aluminium extrusion, or you might scratch it. Leave a small gap while moving the parts.

© Rotate the back of the printer towards you and push the Y-carriage all the way to the
"front".

® Hold the Y-axis assembly.

Move the Z-axis assembly to the back.

There is a notch, which indicates the correct mutual position of both parts.

38 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 48 Securing the YZ-axis assembly

@® Once the parts are aligned, tighten all
screws in this particular order:

® First, the M3x12 screw at the top.

® Second, the M3x40 screw on the
side.

@® Third, the M3x20 screw on the
side.

Tilt the YZ-axis assembly as shown.

Remove the Y-axis motor cable from the extrusion.

Guide the Y-axis motor cable through the hole in the MINI-Z-bottom. Pushing the
connector through the hole is tight, be careful not to damage the connector.

@® Do not stretch the cable. Leave a small slack.

Original Prusa MINI+ kit assembly 39



2.YZ - axis assembly

STEP 50 Y-axis motor cable guidance

Connect the Y-axis motor cable to the third slot from the left. Arrange the cable guiding
according to the second picture.

& Do not pull on the cable!

STEP 51 Z-fop: parfs preparation

For the following steps, please prepare:
MINI-Z-top (1x)

Trapezoidal nut (1x)

Z-axis motor (1x)

M3nS nut (2x)

M3x12 screw (2x)

40 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 52 Assembling the MINI-Z-top

® Inserttwo M3nS nuts all the way down
into the MINI-z-top part. Make sure
the nuts are fully inserted.

STEP 53 Assembling the MINI-Z-top

=
=
=

Place the Z-axis motor like in the picture. Note the indicated cable direction.
Place the MINI-Z-top on the Z-axis with the longest part on the right.
Secure the MINI-Z-top with two M3x12 screws.

Screw the trapezoidal nut up to 2/3 of the Z-axis motor length. See the proper
orientation of the nut.

Double-check the orientation of the parts!

> e e e

Original Prusa MINI+ kit assembly 41



2.YZ - axis assembly

STEP 54 Z-axis smooth rods: parts preparation

@® For the following steps, please prepare:
@® Smooth rod Z-axis (2x)
@ Now use two rods with the larger diameter (10 mm).
® M3x20 screw (4x)
® M>5x16r screw (2x)
Linear bearing LM10UU (2x) included in the Rods package
@ LM10UU bearings do not need lubrication.

STEP 55 Mounting the Z-axis smooth rods

® Push both Z-axis smooth rods all the way into the MINI-Z-bottom.

@ In case you find it difficult to insert the smooth rods, you can slightly loosen the screws on
the Z plate bottom and tighten it again after insertion. Don't forget to tighten them after
the insertion.

® Look at the MINI-Z-bottom from below and make sure that both smooth rods are fully
inserted all the way down and touching the bottom.

@ Some early units may have a narrower version of the inspection holes. In this case, it
is recommended to illuminate the holes with a spotlight for better visibility of the
smooth rods.

Secure smooth rods with four M3x20 screws.

42 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 56 Installing the Z-axis bearings

® Turn the YZ-axis assembly with the rear side facing you.

® Carefully put the bearings on the Z-axis rods. And slide them down.

STEP 57 Mounting the MINI-Z-fop assembly

® Slide the bearings to the upper edge of the smooth rods and hold them by hand.

@® With the other hand, position the Z-axis motor so that the trapezoidal nut is under the
bearings.

Slide the bearings down on the trapezoidal nut.

® Position the MINI-z-top on the extrusion and smooth rods. Then push the MINI-Z-top
down on the rods.

& Do not tilt the motor when fitting! Insert straight, the threaded rod of the motor must fit
into the hole in the Z plate bottom.

Check that the plastic part is seated correctly. There must be no gap between the plastic
part and the extrusion.

Original Prusa MINI+ kit assembly 43



2.YZ - axis assembly

STEP 58 Mounting the MINI-Z-top assembly

® Secure the MINI-z-top with two M5x16r screws.
Guide the Z-motor cable down through groove in the MINI-Z-top and extrusion.

® Connect the Z-motor cable to the Buddy control board - first connector from the left.

STEP 59 Plastic cover: parts preparation

,_,—,__
/'-"T'-h'

a

@® For the following steps, please prepare:
® Plastic cover (1x)
@® M3x20 screw (2x)

44 Original Prusa MINI+ kit assembly



2.YZ - axis assembly

STEP 60 Securing the MINI-Z-top assembly

® Place the plastic cover on the groove with the cable. Align it with the top edge of the
extrusion.

@® Insert and tighten M3x20 screws into the MINI-Z-top part from the opposite side of the
YZ-axis assembly.

STEP 61 YZ-axis assembly: reward yourself!

@® You just finished the YZ-axis
assembly. It was a little challenging.
Reward yourself!

® Eatthe second part of the first row.

@® Check the final look, compare it to the
picture.

@® Checked everything? Continue with
the chapter 3. X-axis & Extruder
assembly.

Original Prusa MINI+ kit assembly 45



46

3. X-axis & Extruder assembly

help.prusa3d.com/g199519

Scan the QR code to
display the latest
version of this
chapter.

Original Prusa MINI+ kit assembly


https://help.prusa3d.com/g199519

3. X-axis & Extruder assembly

STEP 1Tools necessary for this chapter

T0O “5mm ‘20mm 25mm  3.0mm

1] [ ~

For this chapter please prepare:
1.5mm Allen key
2.0mm Allen key

2.5mm Allen key
Needle-nose pliers

@® Universal wrench

STEP 2 Z-carriage: parts preparation

& - N
.. | N
o O/, 1 |
S . ‘/;;/ AepSilo L'lULll \9
V- / ™ N\

@ All the printed parts and fasteners needed for this chapter are included in the box: YZ &
X-axis

@® For the following steps, please prepare:
MINI-Z-carriage-front (1x)

M3nS nut (9x)

M3x12 screw (4x)

Smooth rod (2x) 8 mm diameter

Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 3 Assembling the Z-carriage

® Insert the M3nS nut in the MINI-Z-carriage-front part.
® Insert four M3nS nuts in the top side of the MINI-Z-carriage-front.
@® Turn the part upside down and insert four M3nS nuts in the bottom holes.

& Always make sure that all M3nS nuts are inserted all the way down into the holes. Use
the 2.0mm Allen key to push the nuts fully inside.

STEP 4 Assembling the Z-carriage

® Carefully slide both smooth rods all the way into the MINI-Z-carriage-front. Before
inserting the smooth rods, check if there are no obstructions inside the holes.

® Look sideways on the MINI-Z-carriage-front through the inspection hole and check that
the smooth rod is fully inserted into the plastic part.

® Secure all parts together with four M3x12 screws.

48 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 5 X-end: parts preparation

/(@

K
ll,l‘l\‘\

")

'\‘\

For the following steps, please prepare:
MINI-X-end (1x)

M3nS nut (2x)

M3x12 screw (4x)

M3x20 screw (1x)

M3nN nyloc nut (1x)

Pulley Bearing Idler 623 2Z (1x)

@ The list continues in the next step.

STEP 6 X-end: parts preparation (lubricating)

e eoeocee

_
) - g

For the following steps, please prepare:
Linear bearing LM8UU (2x) included in the Rods package

Prusa lubricant aplicator (1x)

Prusa lubricant (1x)
Several paper towels to wipe oil and grease from the bearing surface.
Permanent marker (1x) not included in the kit

Each bearing must be lubricated before mounting on the printer. Follow these
instructions carefully.

Original Prusa MINI+ kit assembly 49



3. X-axis & Extruder assembly

STEP 7 Lubricating the bearings

@ Use any piece of fabric to protect your
working surface from grease.

& Make sure the bearing is clean inside.

@® Wipe the preservative oil off the
bearing surface with a paper towel.

@® Itis necessary to lubricate all 4 rows of
balls inside the bearing.

@® Turn with the tube and applicator clockwise until you feel a slight resistance. This means
that the holes in the applicator are aligned with the ball rows.

Gently press the tube to push the lubricant into the ball rows of the bearing.

@® Look at the front of the bearing. When the applicator pushes the lubricant out (around the
black gasket), stop pressing the tube. Hold the bearing with the other hand during the
lubricating.

& The grease must be spread evenly over all four ball rows inside the bearing. There must
not be too much grease, or too little. Take a closer look at the last picture.

Wipe off excess grease on the outside of the bearing with a paper towel.

Use this procedure for both bearings.

50 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 9 Marking the bearings

® Position the bearing so that you can
see two rows of balls. Like in the
picture.

@® Make a mark with a permanent marker
on the outer surface of the bearing, in
the middle above two rows of balls.

@® Use the same procedure on the second
bearing.

@ We will use these markings in the
upcoming steps to achieve the desired
bearing orientation.

® Insert two M3nS nuts in the X-end.
& Always make sure that all M3nS nuts are inserted all the way down into the holes.
® Insert the M3nN nut into the X-end.

@ Use the screw pulling technique.

Original Prusa MINI+ kit assembly 51



3. X-axis & Extruder assembly

STEP 11 Assembling the X-end

Turn the X-axis upside down.

® Place the pulley bearing idler into the X-end and align holes on both parts. The
orientation of the pulley doesn't matter.

@® Secure it with M3x20 screw.

@® Place your finger on the bearing and ensure it can rotate freely. If needed to adjust the
screw.

STEP 12 Assembling the X-axis

| — Q)

o)

“ oy ! —= ) S -
o _9;.- );\ex o) p T

- RO

® Insert and slightly tighten two M3x12 screws into the X-end.

@ There is no nut used here. Use more force to tighten the screws into the plastic part.
Be careful, not to hurt yourself.

@® Do not tighten the screws completely. Leave a half of the screw head protruding above
the surface of the plastic part.

@® Slide one bearing on each smooth rod.

@ Don't forget to wipe off the residue of the grease on the smooth rods with a paper
towel.

® Push the MINI-X-end all the way on the smooth rods. Before pushing the part on the
smooth rods, check if there are no obstructions inside the holes.

Check the correct orientation of the part. The screw holes on the MINI-X-end must face
up and the screws on the MINI-Z-carriage-front must face up.

@® Insert and slightly tighten two M3x12 screws into the X-end. We'll completely tighten
them later.

52 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 13 Checking the smooth rods: X-end

® Look sideways on the MINI-X-end into
the inspection hole and ensure that
the smooth rod is inserted all the way
in the plastic part.

@ Some early units may be without
inspection holes.

& If the rod is not fully visible in the
groove, try using more force to
push MINI-X-end on the rod. Do
not use a hammer or similar tools
to push the plastic part!

@® Turn the X-axis and use the same
procedure for the second smooth rod.

STEP 14 X-carriage: parfs preparation

@® For the following steps, please
prepare:

MINI-x-carriage (1x)
@® M3n nut (1x)
M3nS nut(1x)

&)

Original Prusa MINI+ kit assembly 53



3. X-axis & Extruder assembly

STEP 15 Assembling the X-carriage

® Insert the M3n nut into the MINI-X-carriage from the side.
@ Use the screw pulling technique.

® Locate the hole on the opposite side of the part and insert the M3nS nut all the way down
into the hole.

STEP 16 Mounting the X-carriage

n
O, T

Align both bearings with the markings facing you.

Place the X-axis with the screw heads in the MINI-Z-carriage facing you.

Take the MINI-X-carriage and place it above the bearings. Make sure the longest side of
the part is on the left side.

® Align the cutouts in the part against the bearings.
@® Push the MINI-X-carriage onto the bearings

Ensure the bearings are properly seated and they are centered in the X-carriage.

54 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 17 X-axis motor: parts preparation

\"'-‘1\ \ \

For the following steps, please prepare:
X-axis motor (1x)

Pulley T16-2GT (1x)

X-axis belt 2GT 561 mm (1x)

M3x12 screw (2x)

STEP 18 Assembling the X-axis motor

® There is a flat part on the motor shaft. Rotate it similarly to the first picture. See the
direction of the arrows.

@® Place the pulley T16-2GT on the X-axis motor shaft as shown in the picture.
® Don't press the pulley against the motor. Leave a gap of 0.7 - 1 mm between both parts.

@ There is mentioned a 2mm gap in the earlier version of the manual. Please, use the
value mentioned in the current manual.

® One of the screws must be facing directly against the pad (flat part) on the shaft. Tighten

the first screw gently but firm.

@® Turn the shaft and slightly tighten the second screw.

& Ensure you have the correct orientation of the pulley on the shaft. It can be placed both

ways, but only one is correct.

Original Prusa MINI+ kit assembly

55



3. X-axis & Extruder assembly

STEP 19 Mounting the X-axis motor

® Place the X-axis motor like in the picture. See the cable direction.

® Put the X-axis on the X-axis motor and align the holes on both parts. Make sure that
smooth rods are facing to the right.

@® Fix both parts together with two M3x12 screws.

STEP 20 X-axis belf guidance

Place the X-axis like in the picture.

Take the X-axis belt and guide it in the upper position around the pulley in the X-end.
Insert the belt along the entire length of the upper groove in the X-carriage.

® Take the second end of the belt and guide it around the pulley in the X-end and through
the hole in X-carriage.

STEP 21 X-axis belf guidance

@® Guide the belt around the X-axis motor pulley.

® Insert the end of the belt into the lower groove on the X-carriage.

® Secure both ends of the belts by squeezing them into the groove with the 1.5mm Allen
key.

@ The belt may seem too loose. We will adjust the correct tension later.

56 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 22 X-axis assembly: reward yourself!

@® You just finished the X-axis assembly.
Now, it's time to reward yourself.

® Eat the first part of the second row.

STEP 23 Z-carriage: parts preparation

j;\ L ! | o
Y -

@® For the following steps, please prepare:

@ Fasteners needed for the following steps are in the Extruder package. Please, prepare this
bag.

MINI-Z-carriage-rear (1x)
M3n nut (2x)

M3nS nut (1x)

M3x30 screw (4x)
M3x20 screw (2x)

Original Prusa MINI+ kit assembly 57



3. X-axis & Extruder assembly

STEP 24 Preparing the Z-carriage

® Insert two M3n nuts in the MINI-Z-carriage. Make sure the nuts are properly seated and
don't fall out.

@ Use the screw pulling technique.
@® Insertthe M3nS nut into the hole on the bottom side.

STEP 25 Mounting the X-axis

® Turn the assembly so that the rear side is facing you.

® Place the X-axis on the Z-axis bearings and trapezoidal nut. Hold it by hand all the time
during installation.

@® Place the MINI-Z-carriage-rear on the bearings. See the round recess of the part for
better orientation.

® Secure it with two M3x30 screws diagonally. You can release your hand from the
assembly now.

58 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 26 Mounfing the X-axis

e

@® Insert and tighten two M3x30 screws into the remaining holes.

® Look from below and align two holes in the trapezoidal nut against the holes in the plastic
parts.

® Secure the trapezoidal nut to the X-axis with two M3x20 screws.

STEP 27 Plastic cover: parts preparation

NN

For the following steps, please prepare:
Plastic cover (1x)

Zip tie (1x)

Textile sleeve 5x300 mm (1x)

Original Prusa MINI+ kit assembly 59



3. X-axis & Extruder assembly

STEP 28 Guiding the X-axis motor cable

'IL—QIK L
o

)

Wrap the textile sleeve around the X-axis motor cable.

@® Secure the textile sleeve with the zip tie a few millimeters from the end. Do not
overtighten the zip tie, you might damage the cable.

@ Cut the remaining part of the zip tie using pliers as closest to its head as possible.

@® \Wrap the entire textile sleeve around the X-axis motor cable and guide it into the
extrusion.

® Cover the extrusion with the plastic cover.

STEP 29 Connecting the X-axis motor

@® Connect the X-axis motor cable to the Buddy control board. Use the second slot from the
left.

60 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 30 X-axis belt fensioning

y

® Move the X-carriage all the way to the Z-carriage.

Using a finger on your left hand push the belt down in the center of the X-axis. Some
force should be needed for bending the belt, BUT don't try to overstretch the belt as you
might damage the printer.
® Adjust it by releasing or tightening both screws on the X-end.
@® Release the screws, bring the X-end closer to rods and thus decrease the overall
tension.

@® Tighten the screws, X-end will move apart, the overall tension will increase.

STEP 31 Securing the X-end
Ul

® Look at the X-axis from the side. Align the X-end parallel to the Z-axis smooth rods by
twisting the plastic part. Do not use too much force to twist, you may damage the X-axis.

@® Securing the X-end by tightening both screws on the front side of the plastic part.
& After tightening, check once more the X-end is parallel with the Z-axis.

Original Prusa MINI+ kit assembly 61



3. X-axis & Extruder assembly

STEP 32 Extruder mofor: parts preparation

@® For the following steps, please
prepare:

@® Extruder motor (1x)
@® Motor pinion (1x)

STEP 33 Assembling the Extruder motor

® There is aflat part on the motor shaft. Rotate it similarly to the first picture. See the
direction of the arrows.

@® Place the Extruder pinion on the Extruder motor shaft as shown in the picture.

Don't press the pinion against the motor. Leave a 1.5 millimeters gap between both parts.
You can use the 1.5mm Allen key to set the gap.

® The set screw must be facing directly against the pad (flat part) on the shaft. Tighten the
screw with the longest part of the Allen key. Be careful, not to strip the screw.

& Ensure you have the correct orientation of the pulley on the shaft. It can be placed both
ways, but only one is correct.

62 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 34 Extruder-front: parts preparation

@® For the following steps, please
prepare:

MINI-Extruder-front (1x)
M3n nut (3x)
® Bearing 625 2Z (1x)

® Place the MINI-Extruder-front like in the picture and insert three M3n nuts to the holes.
@ Use the screw pulling technique.

@® Turn the part upside down and insert the bearing into the part.

STEP 36 Extruder-rear: parts preparation

For the following steps, please
prepare:

MINI-Extruder-rear (1x)
M3n nut (1x)

M3nN nyloc nut (1x)
Bearing 625 2Z (1x)

Original Prusa MINI+ kit assembly 63



3. X-axis & Extruder assembly

STEP 37 Assembling the Extruder-rear

® Place the MINI-Extruder-rear like in the picture and insert the M3n nut into the hole.
@ Use the screw pulling technique.

@® Turn the part upside down.

® Insert the M3nN nut into the MINI-Extruder-rear from the opposite side.
@ Use the screw pulling technique.

@® Insert the bearing into the part.

Make sure the bearing is aligned with the top surface of the printed part.

STEP 38 Extruder-idler: parfs preparation

For the following steps, please
prepare:

MINI-Extruder-idler (1x)
Bearing 625 2Z (1x)
Shaft 5x12 mm (1x)
M3nS nut (1x)

64 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 39 Assembling the Extruder-idler

P
’ e
™ %}’Qﬂ/ - ”’?@w
-

® Insert the M3nS nut into the MINI-Extruder-idler.
Place the bearing into the part.

Align the holes and secure the bearing with shaft. Make sure the shaft is aligned with the
surface of the plastic part.

STEP 40 Extruder assembly: parts preparation

:/ %/ ) g ‘/I, ; /
by | T 7 gy
hie

For the following steps, please prepare:
Spring 5x15 mm (1x)

M3x12 screw (3x)

M3x25 screw (4x)

M3x40 screw (1x)

Filament Spur (1x)

PTFE tube 4x2x150 mm (1x)

Original Prusa MINI+ kit assembly 65



3. X-axis & Extruder assembly

STEP 41 Assembling the Extruder

® Place the Extruder motor like in the picture. See the cable direction.
@® Put the MINI-Extruder-front on the motor and align the holes on both parts.
@® Secure both parts with two M3x12 screws.

STEP 42 Assembling the Extruder

Place the filament spur into the bearing. The longer part with the jagged groove must
face up. See the picture.

® Make sure that both gears fit together.

Rotate with one pulley to ensure the second is moving as well.

66 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 43 Assembling the Extruder

7’1 “ /: =

@ Place the MINI-Extruder-rear on the MINI-Extruder-front. See the orientation of both
parts.

Make sure the cable from the motor is oriented in the same way as in the picture.

@® Secure parts together with three M3x25 screws.

STEP 44 Mounting the MINI-Extruder-idler

® Insert the assembled MINI-Extruder-idler to the Extruder.

@® Align the holes on both parts and secure it with the M3x25 screw. Do not overtighten.
Make sure the idler can move freely.
@® Place the spring on the M3x40 screw.

©® Hold the extruder and idler with your hand.

® Insert and tighten the screw with the spring into the Extruder. Stop tightening when the

screw head is aligned with the edge of the plastic part.

Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 45 Inserting the PTFE fube

® It's recommended to mark the distance of 2.5 cm (0.98 inches) from the end of the PTFE
tube before the insertion to the extruder. Both ends are symmetrical.

@® Locate the hole for the PTFE tube on the side of the extruder assembly and insert the
marked end of the tube all the way to the extruder. Check the correct insertion according
to the marking on the tube.

Secure the tube with the M3x12 screw.

STEP 46 Inspection-door: parts preparation

@® For the following steps, please
prepare:

® MiINI-Inspection-door (1x)
M3x25 screw (2x)

(1 e
(0 —
o

68 Original Prusa MINI+ kit assembly



3. X-axis & Extruder assembly

STEP 47 Mounting the Extruder

® Place the extruder on the Z-carriage. Make sure the orientation is correct:
@® The PTFE tube is facing to the left.

@® The brass fitting is on the top right.
® Secure it with the M3x25 screw in the lower hole.

STEP 48 Mounting the Exfruder

Place the MINI-Inspection-door to the extruder and align the holes.

® Secure it with the M3x25 screw. Do not overtighten. Make sure the MINI-Inspection-door
can move freely.

@® Leave the Extruder motor cable to hang freely for now.

Original Prusa MINI+ kit assembly 69



3. X-axis & Extruder assembly

STEP 49 Extruder assembly: reward yourself!

@® You just finished the Extruder

assembly. Reward yourself, it was a
little difficult.

® Eatthe second part of the second row.

70

@® Compare your assembly with the
picture.

@® Now it's time to the next chapter: 4.
Printhead & Heatbed assembly

Original Prusa MINI+ kit assembly



4. Print head & Heathed assembly

help.prusa3d.com/g201450

Scan the QR code to
display the latest
version of this
chapter.

Original Prusa MINI+ kit assembly 71


https://help.prusa3d.com/g201450

4. Print head & Heatbed assembly

STEP 1Tools necessary for this chapter

177 [ -

T0O 15mm 20mm 25mm 3.0mm

@® For this chapter please prepare:

2.5mm Allen key
T10 Torx key

Needle-nose pliers

@® Universal wrench

STEP 2 Hotend & Print fan: parts preparation

@ All the printed parts and fasteners needed for this chapter are included in the box: Print
head & Heatbed

@® For the following steps, please prepare:
MINI Hotend assembly (1x)

Print fan (1x)

M3x20 screw (3x)

72 Original Prusa MINI+ kit assembly



4. Print head & Heatbed assembly

STEP 3 Mounting the hotend

Place the hotend assembly on the X-carriage.
Hold the heatsink with your hand.

Use the other hand to secure the heatsink with the upper M3x20 screw.

Insert and tighten the M3x20 screw into the lower hole.

STEP 4 Mounting the prinf fan

.- ‘7

® Insert the edge of the fan on the bottom edge of the X-carriage pocket. Make sure the
sticker on the fan is on the other side.

@® Insert the fan into the x-carriage.
Align the screw hole in the fan with the hole in the X-carriage.
Insert and tighten the M3x20 screw.

STEP 5 Hotend fan: parfs preparation

@® For the following steps, please
prepare:

@® Hotend fan (1x)
M3x20 screw (1x)
® MiNI-fan-spacer (1x)

7

Original Prusa MINI+ kit assembly

73



4. Print head & Heatbed assembly

STEP 6 Assembling the hotend fan

//
/

D 4

Place the hotend fan on the MINI-fan-spacer. Align the holes against each other.

Make sure the sticker on the fan is on the bottom side.
The fan cable must be facing the upper left.

The "teeth” for the MINI-fan-spacer-clip must be oriented upwards to the left.

Place the hotend fan with MINI-fan-spacer on the heatsink. Align the holes for the screws
on the fan with the holes on the heatsink.

Secure the hotend fan and the spacer with the M3x20 screw in the upper left hole.

STEP 7 Minda-holder parts preparation

@® For the following steps, please
prepare:

® MINI-minda-holder (1x)
M3nN nyloc nut (1x)

® M3x12 screw (1x)

F. L ® M3x20 screw (1x)

=

STEP 8 Assembling the Minda-holder

® Insert the M3nN nut all the way into
the MINI-minda-holder.

74 Original Prusa MINI+ kit assembly



4. Print head & Heatbed assembly

STEP 9 Mounting the MINI-minda-holder

Place the MINI-minda-holder on the hotend fan.
Secure with the M3x12 screw.

Make sure the hotend cables are not pinched.

Guide the hotend cables as shown in the picture.
Secure the MINI-minda-holder with the M3x20 screw.

STEP 10 SuperPINDA sensor: parts preparatfion

@® For the following steps, please
prepare:

SuperPINDA sensor (1x)
® M3x12 screw (1x)

Original Prusa MINI+ kit assembly 75



4. Print head & Heatbed assembly
STEP 11 Installing the SuperPINDA sensor

9

@® Screw in the M3x12 screw by 2-3 threads. We'll tighten it later.
Insert the SuperPINDA sensor into the MINI-minda-holder.

Adjust the SuperPINDA sensor position, there should be about 4-5 threads below the
MINI-minda-holder. This a temporary position for now. We will set the proper one later on.

@ Tighten the screw on the MINI-minda-holder. Do not use excessive force, you can
damage the MINI-minda-holder!

STEP 12 Fan-spacer-clip: parts preparation

For the following steps, please prepare:
MINI-fan-spacer-clip (1x)
M3x20 screw (1x)

Textile sleeve 8x700 mm (1x)

@ There are two textile sleeves with different lengths in the package for this chapter.
Please, take the longer one.

@® Ziptie (3x)

76 Original Prusa MINI+ kit assembly



4. Print head & Heatbed assembly

STEP 13 Guiding the hotend cables

Push all the cables from the print head into the MINI-fan-spacer-clip. Orient the clip as
shown in the picture, the beveled side is up.

Guide the print fan cable trough MINI-fan-spacer-clip groove. Create a loop under the
clip and guide the cable together with the bundle.

Slide down the MINI-fan-spacer-clip and mount it on the spacer with the M3x20 screw.
Tighten the screw, then release it slightly by 1/4 of turn (90 °). No nutis needed here.

needed here.
The MINI-fan-spacer-clip must move freely.
Merge all cables leading from the hotend together and guide them up.

Wrap the textile sleeve around the cable bundle and slide it into the MINI-fan-spacer-clip
so that it extends over the 2-5mm textile sleeve from the other side. Guide the textile
sleeve to the extruder.

STEP 14 Guiding the hotend cables

Start by rotating the lead screw with your fingers until the X-axis is in the highest
position. And move the print head all the way to the right and ensure it is touching the
printed part.

Bend the cable bundle slightly and guide it to the extruder.
Thread two zip ties through the holes in the extruder.

Place the cable bundle on the extruder as you see in the picture.
Secure the cable bundle by tightening both zip ties.

Insert the motor cable into the cable bundle.

Insert and tighten the third zip tie.

@ Cut the remaining part of each zip tie using pliers as closest to its head as possible.

Original Prusa MINI+ kit assembly 77



4. Print head & Heatbed assembly

STEP 15 Guiding the hotend cables

@® Rotate the zip tie's head to the left.

& Make sure you have rotated the heads to the left, otherwise you might have issues
during the print!

® Slightly twist the sleeve (not the cables inside). The sleeve will evenly wrap all around the
cable bundle.

STEP 16 PTFE tube - parts preparation

@® For the following steps, please
prepare:

@ Print head PTFE tube 4x2x275 mm (1x)

]

78 Original Prusa MINI+ kit assembly



4. Print head & Heatbed assembly
STEP 17 Mounting the PTFE tube

® Take the end of the PTFE tube and insert it to the brass fitting on the extruder. Both ends
of the tube are symmetrical.

® Slide the brass nut down and tighten it with the universal wrench.

Use the same procedure to mount the other end of the PTFE tube on the print head.

STEP 18 Print head: reward yourself!

@® You just finished the Print head
assembly. It was an easy part of the
chapter.

® Eat the first part of the third row.

Original Prusa MINI+ kit assembly 79



4. Print head & Heatbed assembly

STEP 19 Heatbed: parts preparation

© & &
© & &
@ & &

For the following steps, please prepare:
Heatbed MINI+ (1x)

Heatbed cable (1x)
MINI-heatbed-cable-cover-top (1x)
MINI-heatbed-cable-cover-bottom (1x)
Textile sleeve 5x350 mm (1x)

M3x4b Countersunk screw (9x)
@ The list continues in the next step...

STEP 20 Heatbed: parts preparation

@® For the following steps, please
prepare:

M3x12 screw (1x)
& ® M3x8 screw (2x)
& i M3nN nyloc nut (3x)

iS4
\9{ \

&
=

80 Original Prusa MINI+ kit assembly



4. Print head & Heatbed assembly

STEP 21 Assembling the heatbed

Insert two M3x8 screws to the heatbed. Screw heads must be on the top surface of the
heatbed.

Turn the heatbed bottom up and place it like in the picture.

Place the red wire (+) on the left screw.

Place the black wire (-) on the right screw.

Attach two M3nN nuts onto both screws and tighten them firmly.

The cable cover, which will be applied later requires the connectors to be slightly inclined
towards each other. Hold them in the position as seen in the picture while tightening, but
leave a small gap between them. Ensure the cable lugs can't move after tightening.

Make sure the cables are connected properly and the screws are tightened
fully. Improper wiring or loose connection to the heatbed can fatally damage the
electronics.

STEP 22 Guiding the heatbed cables

@® Guide the black thermistor cable between the heatbed cables.

® Wrap the thermistor cable a few times around the heatbed cables (see the photo).

Original Prusa MINI+ kit assembly 81



4. Print head & Heatbed assembly

STEP 23 Covering the heatbed cables

Insert the M3nN nut into the MINI-heatbed-cable-cover-bottom.

Place the MINI-heatbed-cable-cover-bottom on the bottom of the heatbed cable
connectors.

® Make sure the connectors fit properly into the cover.

Wrap the textile sleeve around the heatbed cable bundle. Slide the sleeve into the cover
as far as possible.

STEP 24 Covering the heatbed cables

Slightly tilt the MINI-heatbed-cable-cover-top and slide it over the screw heads on the

connectors.
@® Push the cover to fit properly the bottom part of the cover.
® Secure it with the M3x12 screw.

82 Original Prusa MINI+ kit assembly



4. Print head & Heatbed assembly

STEP 25 Covering the heatbed cables

® Slightly pull on the sleeve to make sure
it is properly inserted.

® Make sure there is no big gap between
both covers.

ORIGINAL PRUSA mni
: by Josef P

A~

Push the Y-carriage to the front and place the Heatbed behind.

Place the heatbed on the Y-carriage.

Align all 9 holes on the heatbed with the heatbed spacers.

Insert the M3x4b screws in the holes. DON'T fully tighten the screws.

After all screws are in place, use the torx key to tighten them in the following order:
® Center screw

© First four screws (edges)

@® Lastfour screws (corners)

Original Prusa MINI+ kit assembly 83



4. Print head & Heatbed assembly

STEP 27 Heatbed: reward yourself!

@® Youjust finished the Heatbed
assembly. It was easy.

® Eatthe second part of the third row.

@® You're getting closer!

@® Check the final look, compare it to the
picture.

A Don't place the steel sheet on the
heatbed yet. Wait for the instructions
in the Wizard during the calibration
process.

& Leave the remaining M3x12 and
M3x20 screws in the Print head, HB,
ELE package for the next chapter.

@ Keep the remaining Spool Holder
packages for later.

@® Ready for the next chapter? Let's jump
into: 5. LCD assembly & Electronics

84 Original Prusa MINI+ kit assembly



5. LCD assembly & Electronics

help.prusa3d.com/g202703

Scan the QR code to
display the latest
version of this
chapter.

Original Prusa MINI+ kit assembly 85


https://help.prusa3d.com/g202703

5. LCD assembly & Electronics

STEP 1Tools necessary for this chapter

@® For this chapter please prepare:
@® 1.5mm Allen key
® 2.5mm Allen key

J

T0 “15mm 20mm 25mm 3.0mm

STEP 2 LCD assembly: parts preparation

EA\ \

@ All the printed parts and fasteners needed for this chapter are included in the box:
HARIBO & LCD

@® For the following steps, please prepare:
LCD assembly (1x)

M3x20 screw (1x) leftover from the previous chapter

86 Original Prusa MINI+ kit assembly



5. LCD assembly & Electronics

STEP 3 Mounting the LCD

@ First, carefully tilt the printer on its side. See the picture.

Place the LCD into the LCD holder. There is a notch, which fits inside the printed part on
the printer.

The design allows you to tilt the LCD into multiple positions. You can do it now or later.
® Use the M3x20 screw to connect both parts together.

@ Pro tip: if you find it difficult to tighten the screw, turn over the Allen key and insert
the short side of the key into the screw head. Tighten by the longer side of the key.

STEP 4 Connecting the LCD

® Carefully remove the free end of the LCD cable from the box with the electronics and
guide the cable between the Y-axis motor cable and the extrusion.

® Connect the cable to the board on the LCD. Mind the correct orientation of the connector.
Use the notch as a guide.

@ Insert the connector in the socket on the board. Make sure it is all the way in.

Original Prusa MINI+ kit assembly 87



5. LCD assembly & Electronics

STEP 5 LCD cable guidance

® Gently insert the cable inside the
extrusion. Leave some slack outside
near the LCD, so you can tilt it later on.

@ Pro tip: to insert the cable in the
extrusion carefully bend it into two
halves along its length.

@® You justfinished the LCD assembly.
That wasn't a difficult part of the
chapter, but mounting the LCD to the
printer required more force and
energy. So, reward yourself and
replenish your energy :).

® Eat the first part of the fourth row.

STEP 7 Power switch: parfs preparation

@® For the following steps, please
prepare:

® Power switch assembly (1x)

88 Original Prusa MINI+ kit assembly



5. LCD assembly & Electronics

STEP 8 Mounting the power swifch

® Guide the power cables through the square hole in the MINI-Z-bottom like in the picture.
® Make sure the OFF "0" symbol is on the right.
® Push the power switch evenly with your thumbs to the MINI-Z-bottom.

STEP 9 Connecting the power switch

Connect both power cables to the pins on the Buddy board. The order of cable
connections, polarity and orientation doesn't matter.

®
& Make sure the connectors are fully connected. The gap between the connectors and the
Buddy board should be approximately 1-2 mm.

Make sure the connectors are not loose and do not wobble. This can cause fatal

destruction of the electronics.
@® Carefully push the cables down so that they don't protrude from the MINI-Z-bottom.

Original Prusa MINI+ kit assembly 89



5. LCD assembly & Electronics

STEP 10 Filament sensor parts preparation (optional)

i

@ Some of the following steps are marked as optional. If you have a printer without the
filament sensor, please skip to the step Connecting the electronics.

For the following steps, please prepare:
MINI-fsenzor-lever (1x)
MINI-fsenzor-box (1x)
MINI-fsenzor-cover (1x)

PTFE tube 4x2x15 (1x)

The list continues in the next step...

e oo

STEP 11 Filament sensor; parts preparation (optional)

—

.

=

@® For the following steps, please prepare:
M3x12 screw (4x)

Steel ball (1x)

M2x8 screw (1x)

@® Magnet 10x6x2 mm (2x) Keep the magnets apart in a sufficient distance. They can break
each other!

IR sensor cable (1x)
@® IR sensor (1x)

Textile sleeve 5x300 mm (1x)

90 Original Prusa MINI+ kit assembly


https://help.prusa3d.com/en/guide/5-lcd-assembly-electronics_202703#203329

5. LCD assembly & Electronics

STEP 12 Filament sensor assembling (opfional)

Connect the IR sensor cable to the IR sensor.

See the clip on the connector and the notch on the sensor for better orientation.
Guide the cable under the IR sensor like in the picture.

Insert the IR sensor to the MINI-fsenzor-box.

Make sure the cable is still under the sensor.

STEP 13 Filament sensor assembling (optional)

Secure the IR sensor with the M2x8 screw.

Insert the steel ball to the hole in the box.

Place the MINI-fsenzor-lever to the box.

Secure it with the M3x12 screw. Do not tighten too much. The lever must move freely.
Insert the magnet in the MINI-fsenzor-lever.

Insert the magnet in the MINI-fsenzor-box.

The magnets must repel each other.

& Make sure the MINI-fsenzor-lever can move freely and the magnets repel each other.

Original Prusa MINI+ kit assembly 91



5. LCD assembly & Electronics
STEP 14 Filament sensor assembling (opfional)

® Wrap the textile sleeve around the filament sensor cable and slide it into the box as far as
possible.

Place the MINI-fsenzor-cover to the filament sensor assembly.

® Secure it with two M3x12 screws.

STEP 15 Filament sensor assembling (optional)

@® Insertthe PTFE tube all the way to the filament sensor assembly. The orientation of the
tube does not matter, both ends are chamfered.

A Make sure to insert the tube from the correct side. The textile sleeve must be on the
opposite side. See the picture.

® Insert and slightly tighten the M3x12 screw. Do not tighten the screw. We will do it later.

92 Original Prusa MINI+ kit assembly



5. LCD assembly & Electronics
STEP 16 Filament sensor installation (opfional)

Vs

® Slide the filament sensor onto the PTFE tube. See the picture for the correct orientation
of the sensor.

@® Check the position of the PTFE tube through the groove:

@® Wrong installation. The filament sensor is not fully pushed onto the PTFE tube. The
filament sensor will not work properly.

® Correctinstallation. The filament sensor is fully pushed onto the PTFE tube.
Now, tighten the screw gently to ensure the sensor won't slide from the PTFE tube.

Use a piece of filament and slide it through the filament sensor to ensure the proper
functioning of the tube. In case of any resistance, release the screw slightly.

STEP 17 Connecting the filament sensor (optional)

® Connect the filament sensor cable to the Buddy board.

Arrange the cable according to the picture. Keep in mind that the electronics cover must
fit into place.

Original Prusa MINI+ kit assembly 93



5. LCD assembly & Electronics

STEP 18 Connecting the electronics

@® Let's connect the cables to the
electronics. Start from the top and
proceed "clockwise" according to the
instructions:

® E-axis motor cable (labeled E)
SuperPINDA sensor cable
Print fan cable

Hotend fan cable

Hotend thermistor
® Hotend cables
@ Continue in the next step...

STEP 19 Connecting the electronics

Motors

I X Y E

Reset button

Micro USB

Expansion port

Thermistor hotend —— §
|
Thermistor heatbed ——

Hotend heater Heatbed PSU  Ethernet

©® Heatbed thermistor (labeled H)
@® Heatbed cable

@® Check the wiring connection according to the picture.

STEP 20 Covering the electronics: parts preparation

@® For the following steps, please
prepare:

® MINI-Z-bottom-cover (1x)
@® MINI-Z-bottom-cable-cover (1x)
M3x12 screw (1x)

94 Original Prusa MINI+ kit assembly



5. LCD assembly & Electronics

STEP 21 Covering the electronics

ﬂﬂﬂ""ﬂ

[
i\

Before covering the electronics, make sure the square nut is correctly positioned in the
printed part. The nut must not fall out! This can cause fatal damage to the electronics.

©® Insert the "teeth” of the cover into the grooves of the MINI-Z-bottom.

@® Place the second cover on the top and arrange the cables:

@® Extruder bundle, ensure the textile sleeve is partially in. Also, it must be tilted away

from the printer.

® Heatbed bundle, ensure the textile sleeve is partially inside the box.

@® Filament sensor cable (optional), ensure that the textile sleeve wrapped around the

cables is partially inside the box.

Now, tighten the second cover. Check that no cable is pinched.

STEP 22 Gluing the silver label

.°*

@ New kit units are shipped with a silver

label already affixed to the aluminium
extrusion. If you already have a label
affixed by us, skip this step.

WARNING: This step is important,
don't skip it! The silver label includes
the printer's serial number and other
important information. Its presence is
necessary for any warranty claim. In
case the label is already on the frame,
please skip this step.

Rotate the printer, so that the side with
the power button and USB faces
towards you.

Carefully peel off the protective layer
and glue the label on the side of the
extrusion. Ensure there is no air
trapped below the label. The
orientation of the sticker doesn't
matter.

Original Prusa MINI+ kit assembly 95



5. LCD assembly & Electronics

STEP 23 Electronics: reward yourself!

You just finished the Electronics. It
wasn't difficult, but it required a
certain amount of concentration.
Please, reward yourself!

Eat the second part of the fourth row.

Congratulations, you've just assembled
the Original Prusa MINI+!

Check the final look, compare it to the
picture.

Checked everything? Jump to the next
chapter: 6. Spool holder assembly

96 Original Prusa MINI+ kit assembly



6. Spool holder assembly

help.prusa3d.com/g204973

Scan the QR code to
display the latest
version of this
chapter.

Original Prusa MINI+ kit assembly 97


https://help.prusa3d.com/g204973

6. Spool holder assembly

STEP 1Tools necessary for this chapter

]

T0O 15mm 20mm 25mm 3.0mm

@® For this chapter please prepare:
® 2.5mm Allen key

STEP 2 Spool holder: parts preparation

i

Ly . "2l

L

“_l:’,' ¢ { \
@y ~
@,
@,

S

@ All the printed parts and fasteners needed for this chapter are included in the box: Print

head & Heatbed

For the next steps, please prepare:
MINI-base-spool-holder (4x)
MINI-rail-spool-holder (2x)

M3x12 screw (4x)

M3x8 screw (4x)

©® M3n nut (4x)

@ The list continues in the next step...

98 Original Prusa MINI+ kit assembly



6. Spool holder assembly

STEP 3 Spool holder: parts preparation

@) @)

\

@® For the following steps, please prepare:
® Bearing 608Z (4x)
@® Anti-vibration pad (4x)

STEP 4 Assembling the spool holder base(s)

Take two of the BASE parts and insert the M3n nuts into the holes in both of them - see
the picture (they are identical). If you can't push them in, insert a screw from the opposite
side to pull them in.

Flip one of the BASE parts and insert two bearings in it.
® Put the second BASE part on top of the bearings.

Insert the M3x12 screw from the top and tighten it. Flip the base assembly over and do
the same.

@® Make sure both bearings can rotate freely. If not, release the screw(s) slightly.

Repeat this step for the second base assembly.

Original Prusa MINI+ kit assembly 99



6. Spool holder assembly

STEP 5 Adding the spool holder rails

5

@® Slide both rails in the first base assembly, use the grooves. Align the rail with the edge of
the base.

Secure the first base with two M3x8 screws. Use a reasonable force during the
tightening.

® Slide the second base onto the rails. The exact position is not important at this point - we
will adjust it in the next step.

STEP 6 Adjusting the spool holder width

(MR

L

® Place a spool of the filament you wish to use in the spool holder. Align the second base to
match the size of the spool. We are using a spool of Prusament as an example.

Once the holder is aligned, remove the spool, insert two M3x8 screws and tighten them to
prevent the parts from moving.

100 Original Prusa MINI+ kit assembly



6. Spool holder assembly

STEP 7 Aftaching anti-slip pads

® Grab the bundled anti-slip board and break out four pads.
® Peel off the protective film and attach the pads from the bottom side of the spool holder.

@ Tip: avoid attaching the pads near or on the rails, it might make future width adjustments
harder.

STEP 8 Spool holder assembly: reward yourself!

® You just finished the Spool holder
assembly. That was fast!

@® Eat the fifth row.

@® Check the final look, compare it to the
picture.

@® That was easy, wasn'tit? ;) Now it's
finally time for the last chapter: 7.
Preflight check

Original Prusa MINI+ kit assembly 101



7. Preflight check

help.prusa3d.com/g204705

Scan the QR code to
display the latest
version of this
chapter.

102 Original Prusa MINI+ kit assembly


https://help.prusa3d.com/g204705

7. Preflight check

STEP 1 SuperPINDA sensor height adjustment

Using your fingers turn the lead screw and move the entire X-axis down. Stop when the
hotend touches the heatbed! Avoid bending the heatbed!

Release slightly the screw on the MINI-minda-holder so you are able to adjust the
position of the SuperPINDA sensor.

Take a zip tie from the package and place it under the SuperPINDA sensor. Use the
middle part of the zip tie, not the tip.

Gently press the SuperPINDA sensor down against the zip tie.

Tighten the screw on the MINI-minda-holder. Do not use excessive force. Otherwise, you
can break the printed part!

Rotate the lead screw manually in the opposite direction to move the axis at least 5 mm
up.

STEP 2 Finalising the assembly

For the following step, please prepare:
PEI MINI+ sheet (1x)
MINI+ power supply (1x)

@ Older units may have a slightly different look of the PSU. However, the functionality is
the same.

Original Prusa MINI+ kit assembly 103



7. Preflight check

STEP 3 Connecting the power supply

@® Connect the MINI+ power supply to the printer. Keep in mind the connector isn't

symmetrical.
® Remove the protective film from the display.
©® Place the PEI MINI sheet on the heatbed. Double-check it is oriented correctly.

STEP 4 Finalizing

3D PRINTING ® Now, please read the 3D Printing

Handbook, which is tailor-made for

HANDBOOK your printer and follow the

e instructions to set up the printer

properly. The latest version is always
available at
prusa3d.com/3dhandbookMINI

@® Use the bundled test prints on USB
flash drive to ensure your printer works
correctly.

RESEARCH

JOSEF PRUSA E=E e

STEP 5 Printable 30 models

el ® Read the chapter Printing in 3D
SPITFIRE MK X1 Printing Handbook.

@® Congratulations! You should be ready
to print by now ;-)

ERATOPS HEAD WITH SUPPORTS

@® You can start by printing some of our
test objects bundled on the included
USB stick - you can check them out
here prusa3d.com/printable-3d-
models

104 Original Prusa MINI+ kit assembly


https://www.prusa3d.com/3dhandbookMINI
http://www.prusa3d.com/printable-3d-models/
http://www.prusa3d.com/printable-3d-models/

7. Preflight check

STEP 6 Prusa knowledge base

T oo — I
e i i bt p— @® If you encounter any problems at all,

don't forget you can always check out
our knowledge base at
help.prusa3d.com

Hello, how can we help?

Choose your printer

@® We're adding new topics every day!

Original Prusaia MK3S

0 Prusasicer documentation [l

Categories Popular articles

Catbraton - Firs Liyer Cabbeation

STEP 7 It works! Reward yourself.

@® Youdid agreatjob! Now you can
relax, take your last dose of sweets and
plunge into the endless fun of 3D
printing :).

® Eat the remaining gummy bears.

STEP 8 Join PrusaPrinfers!

e [ —— e R - b ey oot PRUSAPRINTERS FORUM

[P T PR ——

[Sticky) Firmware 371-FINAL for Original Prusa 3 MK3S & MK3

Rambobosd vehestiog i

® Don'tforget to join the biggest Prusa community! Download the latest models in STL
or G-code tailored for your printer. Register at PrusaPrinters.org

® Looking for an inspiration on new projects? Check our blog with weekly updates.
If you need help with the build, check out our forum with great community :-)

@ All services share one account.

105


https://help.prusa3d.com/
https://www.prusaprinters.org

	ENG
	MINI+_assembly_102_EN



